
Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260

Reference 0-1 ﾍﾟｰｼﾞ 0-1

Product: Takeuchi TB145 Mini Compact Excavator Parts Manual(Book No.BK3Z009)
Full Download: https://www.arepairmanual.com/downloads/takeuchi-tb145-mini-
compact-excavator-parts-manualbook-no-bk3z009/

Sample of manual. Download All 90 pages at:
https://www.arepairmanual.com/downloads/takeuchi-tb145-mini-compact-excavator-parts-manualbook-no-bk3z009/

https://www.arepairmanual.com/downloads/takeuchi-tb145-mini-compact-excavator-parts-manualbook-no-bk3z009/
https://www.arepairmanual.com/downloads/takeuchi-tb145-mini-compact-excavator-parts-manualbook-no-bk3z009/


How to read this Parts Catalog.

Reference:0-1 Page:0-1

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考

ENGINE
4TNE88-TB(1)
S/N 14510004-14510111
4TNE88-ETB(1)
S/N 14510112-14513260
4TNE88-ETBZ
2006.10.31

Product: Takeuchi TB145 Mini Compact Excavator Parts Manual(Book No.BK3Z009)
Full Download: https://www.arepairmanual.com/downloads/takeuchi-tb145-mini-
compact-excavator-parts-manualbook-no-bk3z009/

Sample of manual. Download All 90 pages at:
https://www.arepairmanual.com/downloads/takeuchi-tb145-mini-compact-excavator-parts-manualbook-no-bk3z009/

https://www.arepairmanual.com/downloads/takeuchi-tb145-mini-compact-excavator-parts-manualbook-no-bk3z009/
https://www.arepairmanual.com/downloads/takeuchi-tb145-mini-compact-excavator-parts-manualbook-no-bk3z009/


Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260

Reference 0-2 ﾍﾟｰｼﾞ 0-2





M
em

o 



Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260
CYLINDER BLOCK

Reference Fig01 ﾍﾟｰｼﾞ 01

12

30

31

14

15

7

1

28

13

14

11

5

6

25
35

24A
32

8

8

8

8

8

32
24A

32

32

32

35
25

24A

24A

24A

29



ｼﾘﾝﾀﾞﾌﾞﾛｯｸ CYLINDER BLOCK

Reference:Fig01 Page:01

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 729407-01561 ｼﾘﾝﾀﾞﾌﾞﾛﾂｸ CMP BLOCK ASSY, CYLINDER 1
5 124160-01910  ﾌﾟﾗｸﾞ PT1/4  PLUG PT1/4 2
6 124160-01910  ﾌﾟﾗｸﾞ PT1/4  PLUG PT1/4 1
7 171051-01921  ﾌﾟﾗｸﾞ NPTF1  PLUG 1
8 129150-02020  ﾎﾞﾙﾄ(ﾒﾀﾙｷﾔﾂﾌﾟ  BOLT, METAL CAP 10
11 23871-010000  ﾈｼﾞﾌﾟﾗｸﾞPT  1/8  PLUG PT1/8,SCREW 1
11- 1 23876-010000  ﾈｼﾞﾌﾟﾗｸﾞPT1/8  PLUG PT1/8,SCREW 1 N

(ALL=EXXX)
12 27231-500000  ｻﾗｶﾞﾀﾌﾟﾗｸﾞ 50  PLUG 50 1
12- 1 129001-01250  ｻﾗｶﾞﾀﾌﾟﾗｸﾞ 50  PLUG 50 1 N

(ALL=EXXX)
13 27241-120000  ﾜﾝｶﾞﾀﾌﾟﾗｸﾞ 12  PLUG 12 2
14 27241-300000  ﾜﾝｶﾞﾀﾌﾟﾗｸﾞ 30  PLUG 30 8
15 23871-030000  ﾈｼﾞﾌﾟﾗｸﾞPT  3/8  PLUG PT3/8,SCREW 1
15- 1 23876-030000  ﾈｼﾞﾌﾟﾗｸﾞPT  3/8  PLUG PT3/8,SCREW 1 N

(ALL=EXXX)
24A 129001-02930  ﾒｲﾝﾒﾀﾙCMP(STDﾎﾖｳﾋﾝ)  MAIN BEARING SET 5 W (3) ﾎﾖｳﾌﾞﾋﾝﾃﾞｽ
(ALL=EXXX)

25 129150-02930  ｽﾗｽﾄﾒﾀﾙ  METAL, THRUST 2
28 129795-02411  ﾌﾞﾂｼﾕ (A  BUSH, CAMSHAFT 1
29 26106-080162 ﾂﾊﾞﾎﾞﾙﾄ  8X 16 BOLT M 8X 16 PLATED 2
30 129150-01200 ﾍﾂﾄﾞﾎﾞﾙﾄ STUD, CYL. HEAD 18
31 129407-01340 ﾍﾂﾄﾞｶﾞｽｹﾂﾄ GASKET,CYL.HEAD 1
32 129150-02870 ﾒｲﾝﾒﾀﾙ U.S=0.25 MAIN METAL US=0.25 5 (1) ｱﾝﾀﾞｰｻｲｽﾞ(U.S=0.25)ﾌﾞﾋﾝﾃﾞｽ
35 129150-02940 ｽﾗｽﾄﾒﾀﾙ 0.25(2ｹ=1ｾﾂﾄ METAL,THRUST.25(2PIE 1 (2) ｵｰﾊﾞｰｻｲｽﾞ(O.S=0.25)ﾌﾞﾋﾝﾃﾞｽ



Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260
GEAR HOUSING

Reference Fig02 ﾍﾟｰｼﾞ 02

28

18

5

17

12
22
6

13
10

17
7

14 2629
25
27

30

20

24
16

28
11

4
2119

1
9

28 8

23
15

31

32



ｷﾞﾔｹ-ｽ GEAR HOUSING

Reference:Fig02 Page:02

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 719810-01500 ｷﾞﾔｹ-ｽ ｼｸﾐ HOUSING ASSY, GEAR 1
4 129795-01800  ｵｲﾙｼ-ﾙ  SEAL, OIL 1
5 129400-01520 ﾌﾗﾝｼﾞ (ｷﾞﾔｹ-ｽ FLANGE,GEARS HOUSING 1
6 121450-01560 ｳｴｺﾐﾎﾞﾙﾄ8X22 STUD M 8X 22 3
7 124160-01751 ﾌﾀ(ﾎﾕｺｳ) COVER,FILLER 1
8 124240-01871 ﾌﾀ(HO-P COVER, HO-P 1
9 124240-01883 ﾊﾟﾂｷﾝ(HO-P)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1 Z
(ALL=EXXX)

10 129795-01950 ﾊﾟｲﾌﾟﾉﾂｸ PIPE, KNOCK L=18 2
11 129150-03100 ﾌﾚﾄﾞﾒ(ﾌﾞﾚ-ｻﾞﾊﾟｲﾌﾟ RETAINER 1
12 121850-51960 Oﾘﾝｸﾞ(FOPﾄﾘﾂｹ) O-RING, F.I.PUMP 1
13 24311-000160 Oﾘﾝｸﾞ 1A P 16.0 O-RING 1A P-16.0 2
13- 1 119609-32040 Oﾘﾝｸﾞ P16 O-RING P16 2 R

(TB(1)=*2001. 11)
(ETB=E68438, ETB1=E70363)
(ETBZ=E69218)

14 24311-000320 Oﾘﾝｸﾞ 1A P 32.0 O-RING 1A P-32.0 1
15 26106-080122 ﾂﾊﾞﾎﾞﾙﾄ  8X 12 BOLT M 8X 12 PLATED 4
16 26106-080162 ﾂﾊﾞﾎﾞﾙﾄ  8X 16 BOLT M 8X 16 PLATED 1
17 26106-080162 ﾂﾊﾞﾎﾞﾙﾄ  8X 16 BOLT M 8X 16 PLATED 3
18 26106-080202 ﾂﾊﾞﾎﾞﾙﾄ  8X 20 BOLT M 8X 20 PLATED 2
19 26106-080452 ﾂﾊﾞﾎﾞﾙﾄ  8X 45 BOLT M 8X 45 PLATED 6
20 26106-080552 ﾂﾊﾞﾎﾞﾙﾄ  8X 55 BOLT M 8X 55 PLATED 3
21 129001-91840 ﾂﾊﾞﾎﾞﾙﾄM8X85(ｼﾞﾄﾞｳｸﾐ BOLT M 8X 85 PLATED 4
21- 1 129001-91841 ﾂﾊﾞﾎﾞﾙﾄM8X85(ｼﾞﾄﾞｳｸﾐ BOLT M 8X 85 PLATED 4 R

(TB=E39207 TB1=*2000.03)
(ETB=E51081 ETB1=E51218)

22 26366-080002 ﾂﾊﾞﾂｷﾅﾂﾄ 8 NUT M 8 3
22- 1 26306-080002 ﾂﾊﾞﾂｷﾅﾂﾄ(UBS  8 NUT 3 N

(ALL=EXXX)
23 22190-080002 ｼ-ﾙﾜﾂｼﾔ(ｺﾏﾙ.ﾆﾄﾘﾙ) 8 SEAL WASHER  8S 4
24 22190-080002 ｼ-ﾙﾜﾂｼﾔ(ｺﾏﾙ.ﾆﾄﾘﾙ) 8 SEAL WASHER  8S 1
25 121023-01550 ﾌﾀ(ﾀｺﾒ-ﾀ COVER, BLIND 1
26 24341-000240 Oﾘﾝｸﾞ 1A S 24.0 O-RING 1A S-24.0 1
27 26106-060162 ﾂﾊﾞﾎﾞﾙﾄ  6X 16 BOLT M 6X 16 PLATED 2
28 977770-1207F ｼﾘｺ-ﾝｹｲ ｴｷｼﾞﾖｳｶﾞｽｹﾂﾄ GASKET, LIQUID 1 (1) ｵﾌﾟｼｮﾝ ﾌﾞﾋﾝﾃﾞｽ
29 171031-11741 ﾎﾕｺｳﾊﾟｲﾌﾟ PIPE 1 Z
(TB=E40680)

30 24311-000320 Oﾘﾝｸﾞ 1A P 32.0 O-RING 1A P-32.0 1 Z
(TB=E40680)

31 171031-11741 ﾊﾟｲﾌﾟ PIPE 1 W
(ETBZ=FROME 1ST)

32 24311-000320 Oﾘﾝｸﾞ 1A P 32.0 O-RING 1A P-32.0 1 W
(ETBZ=FROME 1ST)



Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260
FLYWHEEL HOUSING & OIL SUMP

Reference Fig03 ﾍﾟｰｼﾞ 03

6-1

9-1

4

1
5

19 21

2

3

18
20

16

15

21

1014

13

12

21

6

149

7-1

127



ﾌﾗｲﾎｲﾙﾊｳｼﾞﾝｸﾞ & ｵｲﾙﾊﾟﾝ FLYWHEEL HOUSING & OIL SUMP

Reference:Fig03 Page:03

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129100-01580 ﾍｲｺｳﾋﾟﾝ  8X16 PARALLEL PIN 8X16 2
2 129612-01600 ﾌﾗｲﾎｲﾙ ﾊｳｼﾞﾝｸﾞ HOUSING,FLYWHEEL 1
3 119620-01750 ｷﾔﾂﾌﾟ (ﾎｲﾙｶﾊﾞ- CAP, FLYWHEEL COVER 1
4 26206-100252 ﾎﾞﾙﾄ 10X 25 BOLT M10X25 6
5 26206-100302 ﾎﾞﾙﾄ 10X 30 BOLT M10X30 4
6 729402-01540 ｵｲﾙﾊﾟﾝｼｸﾐ (ｱｻｶﾞﾀ SUMP ASSY, LUB OIL 1
6- 1 129400-01770 ｵｲﾙﾊﾟﾝ(ﾌｶｶﾞﾀ CMP SUMP ASSY, LUB. OIL 1 N
(TB=E38541)

7 119640-01640  ﾄﾞﾚﾝﾌﾟﾗｸﾞ M22  DRAIN PLUG M22 1
7- 1 171301-01640  ﾌﾟﾗｸﾞ(22)  PLUG M22 1 S
(TB=E38541)

9 22190-220002  ｼ-ﾙﾜﾂｼﾔ(ｺﾏﾙ.ﾆﾄﾘﾙ)22  SEAL WASHER 22S 1
9- 1 24341-000250  Oﾘﾝｸﾞ 1A S 25.0  O-RING 1A S-25.0 1 S
(TB=E38541)

10 129400-01730 ｵｲﾙﾊﾟﾝｶﾝｻﾞ(ﾌﾞﾗﾂｸ:12) SPACER, OIL SUMP 1
12 26106-080162 ﾂﾊﾞﾎﾞﾙﾄ  8X 16 BOLT M 8X 16 PLATED 4
13 26106-080252 ﾂﾊﾞﾎﾞﾙﾄ  8X 25 BOLT M 8X 25 PLATED 2
14 26106-080452 ﾂﾊﾞﾎﾞﾙﾄ  8X 45 BOLT M 8X 45 PLATED 24
15 129100-01580 ﾍｲｺｳﾋﾟﾝ  8X16 PARALLEL PIN 8X16 2
16 129100-01640 ｵｲﾙｼ-ﾙｹ-ｽ CMP CASE ASSY, OIL SEAL 1
18 129795-01780  ｵｲﾙｼ-ﾙ  SEAL OIL 1
19 129486-01670 ﾂﾊﾞﾎﾞﾙﾄ 8X30 BOLT M8X30,COLLAR HD 6
20 26106-080352 ﾂﾊﾞﾎﾞﾙﾄ  8X 35 BOLT M 8X 35 PLATED 3
21 977770-1207F ｼﾘｺ-ﾝｹｲ ｴｷｼﾞﾖｳｶﾞｽｹﾂﾄ GASKET, LIQUID 1 (1) ｵﾌﾟｼｮﾝ ﾌﾞﾋﾝﾃﾞｽ



Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260
CYLINDER HEAD & BONNET

Reference Fig04 ﾍﾟｰｼﾞ 04

37

34

52

44

46
5161 1

62 45

42

4327
50

39
38

41
3741
35 34

28 41 4935 34
37

35 3430
37 4140 35 34

37
313029 35

37
40 35 34

37
3029 35 34

37
40 35 34

3929
3026 38
2122 41
184 4124 17

23 281612
19
20

8

10

3
2

13

15 25 2
14

3

41



ｼﾘﾝﾀﾞﾍﾂﾄﾞ & ﾎﾞﾝﾈﾂﾄ CYLINDER HEAD & BONNET

Reference:Fig04 Page:04

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 171350-03090 ﾌﾞﾚ-ｻﾞﾊﾟｲﾌﾟ L900 PIPE, BREATHER 1
2 124736-07900 ﾂﾘｱｹﾞｶﾅｸﾞ LIFTER, ENGINE 2
3 26106-080142 ﾂﾊﾞﾎﾞﾙﾄ M 8X 14 BOLT M 8X 14 PLATED 4
4 129407-11700 ｼﾘﾝﾀﾞﾍﾂﾄﾞ CMP HEAD ASSY, CYLINDER 1
8 120130-11860  ﾊﾞﾙﾌﾞｶﾞｲﾄﾞ(SUC  GUIDE, VALVE 4 (1) ﾎﾖｳﾌﾞﾋﾝﾃﾞｽ
10 129150-11810  ﾊｲｷﾍﾞﾝｶﾞｲﾄﾞ  GUIDE, VALVE 4 (1) ﾎﾖｳﾌﾞﾋﾝﾃﾞｽ
12 26216-060202  ｳｴｺﾐﾎﾞﾙﾄ  6X 20  STUD M 6X 20 PLATED 8
13 27241-400000  ﾜﾝｶﾞﾀﾌﾟﾗｸﾞ 40  PLUG 40 2
14 129100-11100  ﾊﾞﾙﾌﾞ(INT  VALVE, INTAKE 4
15 129100-11110  ﾊﾞﾙﾌﾞ(EXH  VALVE, EXHAUST 4
16 129795-11120  ﾍﾞﾝﾊﾞﾈ  SPRING, VALVE 8
17 129795-11180  ｵｻｴ(ﾍﾞﾝﾊﾞﾈ)  RETAINER, SPRING 8
18 27310-080000  ｺﾂﾀ(ｽﾃﾑ  8  COTTER 8
19 121400-11340  ﾊﾞﾙﾌﾞｽﾃﾑｼ-ﾙ  SEAL, VALVE STEM 4
20 124460-11340  ﾊﾞﾙﾌﾞｽﾃﾑｼ-ﾙ  SEAL, VALVE STEM 4
21 129150-11370  ｷﾔﾂﾌﾟ(ﾍﾞﾝ  CAP, VALVE 8
22 119625-11900  ｵｻｴ  RETAINER 4
23 119625-11880  ﾉｽﾞﾙｼ-ﾄ  SEAT, NOZZLE 4
24 119625-11870  ﾌﾟﾛﾃｸﾀ(ﾉｽﾞﾙ  PROTECTOR, NOZZLE 4
25 22351-060012 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ 6.0AX 12 SPRING PIN 6X12 2
26 26366-060002 ﾂﾊﾞﾂｷﾅﾂﾄ 6 NUT M 6 8
27 129500-11240 ﾍﾞﾝﾜﾝｼﾔﾌﾄ CMP SHAFT, ROCKER ARM 1
28 129155-11260  ﾍﾞﾝﾜﾝｻﾎﾟ-ﾄ (A  SUPPORT, ROCKER ARM 2
29 129155-11270  ﾍﾞﾝﾜﾝｻﾎﾟ-ﾄ (B  SUPPORT, ROCKER ARM 3
30 129150-11280  ﾍﾞﾝﾜﾝｼﾞｸﾊﾞﾈ  SPRING 4
31 129550-11290  ﾍﾞﾝﾜﾝｼﾔﾌﾄ(ﾌﾟﾗｸﾞﾂｷ  SHAFT, ROCKER ARM 1
34 129100-11650  ﾍﾞﾝﾜﾝKIT  ARM ASSY, ROCKER 8
35 129150-11230   ｱｼﾞﾔｽﾀ (ﾍﾞﾝｽｷﾏ   SCREW, VALVE 8
37 129150-11750   ﾅﾂﾄ M8XP1.0   NUT M8XP1.0 8
38 26226-080182  ｳｴｺﾐﾎﾞﾙﾄ(2D 8X 18  STUD M 8X 18 PLATED 3
38- 1 119802-11280  ｳｴｺﾐﾎﾞﾙﾄ  STUD 3 R

(ALL=EXXX)
39 26756-080002  ﾄﾒﾅﾂﾄ 8  LOCK NUT M 8 PLATED 3
40 26106-080252 ﾂﾊﾞﾎﾞﾙﾄ  8X 25 BOLT M 8X 25 PLATED 3
41 26106-080502 ﾂﾊﾞﾎﾞﾙﾄ  8X 50 BOLT M 8X 50 PLATED 7
42 129400-11350 ﾎﾞﾝﾈﾂﾄ CMP BONNET ASSY 1
43 124160-01751  ﾌﾀ(ﾎﾕｺｳ)  COVER,FILLER 1
44 129150-03020  ﾌﾞﾘ-ｻﾞﾌﾀ  COVER, BREATHER 1
45 129150-03070  ﾊﾞﾂﾌﾙ(ﾌﾞﾘ-ｻﾞ  BAFFLE, BREATHER 1
46 129150-03080  ｼﾞﾔﾏｲﾀ  PLATE, SHELTER 1
49 129550-11310  ﾊﾟﾂｷﾝ(ﾍﾞﾝﾜﾝｼﾂ  GASKET, BONNET 1
50 24311-000320  Oﾘﾝｸﾞ 1A P 32.0  O-RING 1A P-32.0 1
51 24341-000500  Oﾘﾝｸﾞ 1A S 50.0  O-RING 1A S-50.0 1
52 26106-080162  ﾂﾊﾞﾎﾞﾙﾄ  8X 16  BOLT M 8X 16 PLATED 2
61 124160-11360 ﾄﾂﾃ KNOB 3
62 24311-000120 Oﾘﾝｸﾞ 1A P 12.0 O-RING 1A P 12.0 3



Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260
SUCTION MANIFOLD & AIR CLEANER

Reference Fig05 ﾍﾟｰｼﾞ 05

8-1

8-1

34
35 8

33
3631

8-1

8-1

30

17

20
32

22 23 21

28 24 29

25

26

27

18

19

6

19

10
7 9

11

13

16
15
14

12

5
1

3
4



ｷﾕｳｷﾏﾆﾎ-ﾙﾄﾞ & ｴｱｸﾘ-ﾅ SUCTION MANIFOLD & AIR CLEANER

Reference:Fig05 Page:05

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129407-12100 ﾏﾆﾎﾙﾄﾞ(INT MAINFOLD,INTAKE 1
3 129407-12110 PK(ﾏﾆﾎﾙﾄﾞ GASKET,INT.MANOFOLD 1
4 26106-080202 ﾂﾊﾞﾎﾞﾙﾄ  8X 20 BOLT M 8X 20 PLATED 6
5 26106-080802 ﾂﾊﾞﾎﾞﾙﾄ  8X 80 BOLT M 8X 80 PLATED 1
6 119910-12210 ｷﾕｳｷﾎ-ｽ PIPE,INTAKE 1
7 119910-12560 ﾌﾞﾗｹﾂﾄ,ｴｱｸﾘ-ﾅ BRACKET,AIRCLEANER 1
8 23000-060000 ﾎ-ｽｸﾘﾂﾌﾟ  60(TB) CLAMP 6(TB) 2
8- 1 23000-060000 ﾎ-ｽｸﾘﾂﾌﾟ  60 CLAMP 60 6 K
(TB=E37950)

8- 2 23000-060000 ﾎ-ｽｸﾘﾂﾌﾟ  60 CLAMP 60 5 K
(TB=E39207 TB1=E*1999-08)
(ETB=E44619 ETB1=E44920)

8-3 23000-060000 ﾎ-ｽｸﾘﾂﾌﾟ  60 CLAMP 60 2 K
(ETBZ=E69947)
9 26013-080222 ﾎﾞﾙﾄ(ﾊﾞﾈ  8X 22 BOLT M 8X 22 4
10 26013-080222 ﾎﾞﾙﾄ(ﾊﾞﾈ  8X 22 BOLT M 8X 22 2
11 129100-77500 ﾋ-ﾀ- (ｴｱ- HEATER, AIR 1
12 129100-77510 ﾊﾟﾂｷﾝ(ｴｱ-ﾋ-ﾀ- GASKET, AIR HEATER 1
13 129150-77511 PK(ｴｱﾋ-ﾀ)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
14 171340-77520 ﾍﾞﾝﾄﾞ BEND 1
15 26106-080402 ﾂﾊﾞﾎﾞﾙﾄ  8X 40 BOLT M 8X 40 PLATED 2
16 26106-080802 ﾂﾊﾞﾎﾞﾙﾄ  8X 80 BOLT M 8X 80 PLATED 2
17 121855-12060 ｷﾕｳｷｻｲﾚﾝｻ- SILENCER,INLET 1 W
(TB=E37950)

18 119883-12210 ｷﾕｳｷﾎ-ｽ HOSE, AIR INTAKE 1 W
(TB=E37950)

19 23000-060000 ﾎ-ｽｸﾘﾂﾌﾟ  60 CLAMP 60 2
20 129612-12680 ｴｱｸﾘ-ﾅ CMP AIR CLEANER 1
20- 1 129612-12681 ｴｱｸﾘ-ﾅ CMP CLEANER ASSY, AIR 1 N

(TB(1)=*2001. 11)
(ETB=E68438 ETB1=E70363)
(ETBZ=E69218)

21 129612-12560  ｴﾙﾎﾞ(ｲﾝﾀ-ｸ  RING 1
22 23000-060000  ﾎ-ｽｸﾘﾂﾌﾟ  60  CLAMP 60 1
23 129612-12690  ｴｱｸﾘ-ﾅ CMP  CLEANER ASSY, AIR 1
23- 1 129612-12691  ｴｱｸﾘ-ﾅCMP  CLEANER ASSY, AIR 1 N

(TB(1)=*2001. 11)
(ETB=E68438 ETB1=E70363)
(ETBZ=E69218)

24 119910-12510   ﾎﾞﾃﾞｲ   BODY, AIR CLEANER 1
25 119808-12520   ｴﾚﾒﾝﾄ(ｱｳﾀ   ELEMENT, OUTER 1
26 119866-12541   ｶﾊﾞ-ASSY   COVER ASSY 1
27 119808-12540   ｱﾝﾛ-ﾀﾞﾊﾞﾙﾌﾞ   VALVE, UNLOADER 1
28 119140-12680   ｲﾝｼﾞｹ-ﾀ (ﾃﾞﾝｷｼｷ   INDICATOR 1
28- 1 129953-12620   ｲﾝｼﾞｹ-ﾀ CMP(ｳｴ   INDICATOR ASSY 1 N

(TB(1)=*2001. 11)
(ETB=E68438 ETB1=E70363)
(ETBZ=E69218)

29 129259-12570   ﾘﾝｸﾞ   RING 1
30 129612-12241 ｷﾕｳｷｴﾝﾁﾖｳｶﾝ PIPE, EXTENSION 1 W
(TB=E37950)

31 129612-12250  ｷﾕｳｷｴﾝﾁﾖｳｶﾝ  PIPE, EXTENSION 1 W
(TB=E37950)

32 129612-12260  ｷﾕｳｷｴﾝﾁﾖｳｶﾝ  PIPE, EXTENSION 1 W
(TB=E37950)

33 129132-12210 ｷﾕｳｷｴﾝﾁﾖｳｶﾝ PIPE, AIR INTAKE 1
33- 1 129612-12240 ｷﾕｳｷｴﾝﾁﾖｳｶﾝ PIPE, AIR INTAKE 1 N

(ALL=EXXX)
33- 2 129612-12240 ｷﾕｳｷｴﾝﾁﾖｳｶﾝ PIPE, AIR INTAKE 1 Z

(TB=E37950)
34 119869-12220 ｷﾕｳｷｴﾝﾁﾖｳｶﾝ B PIPE, EXTENSION 1
(TB=E39207)

35 119869-12220 ｷﾕｳｷｴﾝﾁﾖｳｶﾝ B PIPE, EXTENSION 1 Z
(ETBZ=E69974)

36 129612-12270 ｷﾕｳｷｴﾝﾁﾖｳｶﾝ PIPE, EXTENSION 1



Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260
EXHAUST MANIFOLD & SILENCER

Reference Fig06 ﾍﾟｰｼﾞ 06

24

25

26

16 12

14
15

19

8
23

21

18

22

11
9

2

6
3

41

10

8-1

20

7
5
6
3

17



ﾊｲｷﾏﾆﾎ-ﾙﾄﾞ & ｻｲﾚﾝｻ EXHAUST MANIFOLD & SILENCER

Reference:Fig06 Page:06

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129402-13101 ﾏﾆﾎ-ﾙﾄﾞ(EXH MANIFOLD, EXHAUST 1
2 129550-13110 PK(EXHﾏﾆﾎﾙﾄﾞ GASKET, EXH.MANIFOLD 1
3 26366-080002 ﾂﾊﾞﾂｷﾅﾂﾄ 8 NUT M 8 2
3- 1 26306-080002 ﾂﾊﾞﾂｷﾅﾂﾄ(UBS  8 NUT 2 N
(ALL=EXXX)
4 26106-080802 ﾂﾊﾞﾎﾞﾙﾄ  8X 80 BOLT M 8X 80 PLATED 6
4- 1 123900-13630 ﾂﾊﾞﾎﾞﾙﾄ 80 BOLT 8X80 6 R
(TB(1)=*2002. 09)
(ETB=E75967 ETB1=E75276)
(ETBZ=E75948)
5 119131-18320 ｳｴｺﾐﾎﾞﾙﾄ M8*22 BOLT M 8X 22 4
6 26216-080802 ｳｴｺﾐﾎﾞﾙﾄ  8X 80 STUD M 8X 80 PLATED 2
6- 1 123900-13610 ｳｴｺﾐﾎﾞﾙﾄ 8X80 STUD BOLT M 8X 80 2 R
(TB(1)=*2002. 09)
(ETB=E75967 ETB1=E75276)
(ETBZ=E75948)
7 129400-13201 ｶﾞｽｹﾂﾄ(ｻｲﾚﾝｻ ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
8 129612-13590 ｻｲﾚﾝｻ SILENCER 1
8- 1 129612-13610 ｻｲﾚﾝｻ SILENCER 1 N
(TB=E37950)

8- 2 129612-13611 ｻｲﾚﾝｻ SILENCER 1 N
((E)TB=E38023)
9 129612-13640 ｻｲﾚﾝｻ((E)TB1) SILENCER((E)TB1) 1
10 129612-13620 ﾌﾝｼﾕﾂｺｳ(ｻｲﾚﾝｻ TAIL PIPE 1 W
(TB=E37950)

11 129612-13630 ﾌﾝｼﾕﾂｺｳ((E)TB1) TAIL PIPE((E)TB1)
12 121120-13590 ｸﾗﾝﾌﾟ (ﾌﾝｼﾕﾂｺｳ CLAMP 1
14 22137-100000  ｻﾞｶﾞﾈ(ﾐｶﾞｷ 10  WASHER 10,POLISHED 1
15 22217-100000  ﾊﾞﾈｻﾞｶﾞﾈ 10  SPRING WASHER 10 1
16 26106-100652  ﾂﾊﾞﾎﾞﾙﾄ 10X 65  BOLT M10X 65 PLATED 1
17 26706-100002  ﾅﾂﾄ 10  NUT M10 1
18 26106-100162 ﾂﾊﾞﾎﾞﾙﾄ 10X 16 BOLT M10X 16 PLATED 4
19 26366-080002 ﾂﾊﾞﾂｷﾅﾂﾄ 8 NUT M 8 4
19- 1 26306-080002 ﾂﾊﾞﾂｷﾅﾂﾄ(UBS  8 NUT 4 N

(ALL=EXXX)
20 103954-13201 ｶﾞｽｹﾂﾄ(ｻｲﾚﾝｻ) GASKET, SILENCER 1 Z
(TB=E38009)

21 171091-13670 ﾊﾞﾝﾄﾞ BAND 2 Z
(TB=E37950)

22 129612-13680 ｽﾃ-(ｻｲﾚﾝｻ BRACKET,SILENCER 2 Z
(TB=E37950)

23 26106-080352 ﾂﾊﾞﾎﾞﾙﾄ  8X 35 BOLT M 8X 35 PLATED 4 Z
(TB=E37950)

24 170124-13500 ｻｲﾚﾝｻ SILENCER 1
25 129400-13201 ｶﾞｽｹﾂﾄ GASKET 4
26 26366-080002 ﾂﾊﾞﾂｷﾅﾂﾄ 8 NUT M 8 8 Z
(ETBZ=E69974)



Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260
CAMSHAFT & DRIVING GEAR

Reference Fig07 ﾍﾟｰｼﾞ 07

2

1

13

10
9

14

748

1 3

2

15

17
18

16 19



ｶﾑｼﾔﾌﾄ & ｸﾄﾞｳｷﾞﾔ CAMSHAFT & DRIVING GEAR

Reference:Fig07 Page:07

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129150-14200 ﾀﾍﾟﾂﾄ TAPPET 8
2 129150-14400 ﾌﾟﾂｼﾕﾛﾂﾄﾞ ROD, PUSH 8
3 729402-14580 ｶﾑｼﾞｸｼｸﾐ CAMSHAFT ASSY 1
4 129150-02450  ｽﾗｽﾄﾒﾀﾙ(ｶﾑ  METAL,THRUST(CAM 1
7 129150-14101  ｶﾑｷﾞﾔ- D30  GEAR, CAMSHAFT 1
8 22512-070140  ﾌｴｻﾞ-ｷ-  7X14  KEY  7X 14 1
9 129100-25061 ｼﾔﾌﾄ(ｱｲﾄﾞﾗ- SHAFT, IDLE GEAR 1
10 129150-25101 ｱｲﾄﾞﾙｷﾞﾔ CMP GEAR W/BUSH 1
13 129150-25920  ﾌﾞﾂｼﾕ(ﾎﾖｳﾋﾝ  BUSH, IDLE GEAR 1 (1) ﾎﾖｳﾌﾞﾋﾝﾃﾞｽ
14 26106-080452 ﾂﾊﾞﾎﾞﾙﾄ  8X 45 BOLT M 8X 45 PLATED 2
15 129150-25900 ｷﾞﾔ (FI-P(TB,TB1) GEAR, FUEL INJ. PUMP(TB,TB1) 1
16 129150-25930 ｷﾞﾔ (FI-P GEAR, FUEL INJ. PUMP 1
16 129150-25931 ｷﾞﾔ (FI-P GEAR, FUEL INJ. PUMP 1
(ETB=E43700 ETB1=E43720)

17 22217-120000 ﾊﾞﾈｻﾞｶﾞﾈ 12 SPRING WASHER 1
18 26716-120002 ﾅﾂﾄ 12 NUT 12 1
129150-25301 ﾎﾞﾙﾄ(ETB,ETB1) BOLT(ETB,ETB1) 4



Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260
CRANKSHAFT & PISTON

Reference Fig08 ﾍﾟｰｼﾞ 08

24

19
35

17
33

23

24

29

31
39 25

30

12

16

13

9-1

1
1-1

2

6

5 8

9

10

11

41



ｸﾗﾝｸｼﾔﾌﾄ & ﾋﾟｽﾄﾝ CRANKSHAFT & PISTON

Reference:Fig08 Page:08

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129407-21000 ｸﾗﾝｸｼﾔﾌﾄ CMP CRANKSHAFT ASSY 1
1- 1 129407-21100 ｸﾗﾝｸｼﾔﾌﾄ CMP CRANKSHAFT ASSY 1 S
(TB=E39207 TB1=*2000.6)
(ETB=E53291 TB1=E54367)

2 129100-01580  ﾍｲｺｳﾋﾟﾝ  8X16  PARALLEL PIN 8X16 1
5 129150-21200  ｸﾗﾝｸｷﾞﾔ  GEAR, CRANKSHAFT 1
6 22512-070140  ﾌｴｻﾞ-ｷ-  7X14  KEY  7X 14 1
8 22351-040010 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ 4.0AX 10 SPRING PIN 4X10 1
9 129466-21650 Vﾌﾟ-ﾘ(ｸﾗﾝｸｼﾔﾌﾄ PULLEY, CRANKSHAFT 1
9- 1 129550-21650 Vﾌﾟ-ﾘ(ｸﾗﾝｸｼﾔﾌﾄ V-PULLEY, CRANKSHAFT 1 N
(TB=E39207)

10 129795-21661 ｻﾞｶﾞﾈ WASHER 1
11 121850-21680 ﾎﾞﾙﾄ(Vﾌﾟ-ﾘ) BOLT, V-PULLEY 1
12 121111-21501 ﾎﾞﾙﾄ (ﾌﾗｲﾎｲﾙ BOLT, FLYWHEEL 6
13 129612-21570 ﾌﾗｲﾎｲﾙ CMP FLYWHEEL ASSY 1
16 119865-21600  ﾘﾝｸﾞｷﾞﾔ  GEAR, RING 1
17 129001-22081 ﾋﾟｽﾄﾝ CMP PISTON W/RINGS 4
19 129001-22500  ﾋﾟｽﾄﾝﾘﾝｸﾞSET  RING SET, PISTON 4
23 129202-22300 ﾋﾟｽﾄﾝﾋﾟﾝ PIN,PISTON 4
24 22252-000260 ﾄﾒﾜC(ｱﾅ  26 CIRCLIP   26 8
25 729402-23100 ﾚﾝｾﾂﾎﾞｳｼｸﾐ ROD ASSY, CONNECTING 4
29 129100-23910  ﾋﾟｽﾄﾝﾋﾟﾝﾒﾀﾙ  BUSH, PISTON PIN 4 (1) ﾎﾖｳﾌﾞﾋﾝﾃﾞｽ
30 121550-23200  ﾛﾂﾄﾞﾎﾞﾙﾄ  BOLT, CONNECTING ROD 8
31 129150-23600  ﾍﾞｱﾘﾝｸﾞ(ｸﾗﾝｸﾋﾟﾝ  BEARING, CRANKPIN 4
33 129001-22901 ﾋﾟｽﾄﾝ CMP  O.S=0.25 PISTON W/RING OS=.25 4 (2) ｵｰﾊﾞｰｻｲｽﾞ(O.S=0.25)ﾌﾞﾋﾝﾃﾞｽ
35 129001-22950  ﾘﾝｸﾞｾﾂﾄ O.S=0.25  RING SET O.S=0.25 4 (2) ｵｰﾊﾞｰｻｲｽﾞ(O.S=0.25)ﾌﾞﾋﾝﾃﾞｽ
39 129150-23610 ﾒﾀﾙ(ﾋﾟﾝ)U.S=0.25 METAL.PIN US=0.25 4 (3) ｱﾝﾀﾞｰｻｲｽﾞ(U.S=0.25)ﾌﾞﾋﾝﾃﾞｽ
41 171301-21650 Vﾌﾟ-ﾘ(ｸﾗﾝｸｼﾔﾌﾄ V-PULLEY, CRANKSHAFT 1



Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260
LUB.OIL SYSTEM

Reference Fig09 ﾍﾟｰｼﾞ 09

29-1

29

40

39

38

38
30

31

37
413736

35

24

26
28
22

23
27
25

16

17

21

14

15

1



LOｼｽﾃﾑ LUB.OIL SYSTEM

Reference:Fig09 Page:09

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129407-32000 LO-P CMP PUMP ASSY, LUB. OIL 1
14 129150-32020 PK(LO-P GASKET, L.O. PUMP 1
15 26450-060252 6ｶｸｱﾅﾎﾞﾙﾄ 6X 25 BOLT M 6X 25 4
16 129150-35041 PK(ｷﾕｳﾆﾕｳｶﾝ)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
17 129150-35091 LOｷﾕｳﾆﾕｳｶﾝ CMP PIPE ASSY, OIL INLET 1
17- 1 129436-35091 LOｷﾕｳﾆﾕｳｶﾝ CMP PIPE ASSY, LUB. OIL 1 N

(TB=E38541)
21 26106-080352 ﾂﾊﾞﾎﾞﾙﾄ  8X 35 BOLT M 8X 35 PLATED 2
22 129150-35101 ﾌﾞﾗｹﾂﾄ BRACKET, STRAINER 1
23 129150-35111 PK(ﾌｲﾙﾀﾌﾞﾗｹﾂﾄ)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
24 129150-35152 ﾌｲﾙﾀ D80XL80 FILTER 80X80L 1
25 129001-35300 ﾎﾞﾙﾄ,LOﾌｲﾙﾀ BOLT,LUB.O. STRAINER 1
26 129150-35350 ﾅﾂﾄ(ﾍﾞﾝﾎﾝﾀｲ NUT 1
27 24311-000160 Oﾘﾝｸﾞ 1A P 16.0 O-RING 1A P-16.0 1
28 26106-080202 ﾂﾊﾞﾎﾞﾙﾄ  8X 20 BOLT M 8X 20 PLATED 3
29 124160-39451 ﾕｱﾂｽｲﾂﾁ(0.5KG SWITCH,OIL PRESSURE 1
29- 1 124160-39450 ﾕｱﾂｽｲﾂﾁ 0.5KG ｷﾞﾎﾞｼ SWITCH, OIL PRESSURE 1 N

(TB=E36807)
29- 2 114250-39450 ﾕｱﾂｽｲﾂﾁ 0.5KG ｷﾞﾎﾞｼ SWITCH,(0.5KG)L.O. 1 N

(TB=E39207 TB1=*1999.12)
(ETB=E47698 ETB1=50273)

30 124160-39140 ｶﾝﾂｷﾞﾃﾎﾞﾙﾄ 10 BOLT 10, PIPE JOINT 1
31 129550-39450 LO-T CMP PIPE ASSY, LUB. OIL 1
35 124550-59830 ｶﾝﾂｷﾞﾃﾎﾞﾙﾄCMP 8 BOLT W/ SEAL WASHER 1 W
(TB=E38541)

36 124550-59820  ｶﾝﾂｷﾞﾃﾎﾞﾙﾄ 8  BOLT 8, PIPE JOINT 1
37 22190-080002  ｼ-ﾙﾜﾂｼﾔ(ｺﾏﾙ.ﾆﾄﾘﾙ) 8  SEAL WASHER  8S 2
37- 1 22190-080002  ｼ-ﾙﾜﾂｼﾔ(ｺﾏﾙ.ﾆﾄﾘﾙ) 8  SEAL WASHER  8S 1 K

(TB=E38541)
38 23414-100000 ﾊﾟﾂｷﾝ(ﾏﾙ 10 GASKET 10, ROUND 2
38- 1 22190-100002 ｼ-ﾙﾜﾂｼﾔ(ｺﾏﾙ.ﾆﾄﾘﾙ)10 SEAL WASHER 10S 2 N

(TB=E39207 TB1=*1999.10)
(ETB=E45989 ETB1=46180)

39 171420-34800 ｹﾝﾕﾎﾞｳ DIPSTICK 1
39- 1 171420-34820 ｹﾝﾕﾎﾞｳ DIPSTICK, LUB. OIL 1 N

(TB=E38541)
40 121520-34810 ｶﾞｲﾄﾞ(ｹﾝﾕﾎﾞｳ GUIDE, DIPSTICK 1
41 22190-080002 ｼ-ﾙﾜﾂｼﾔ(ｺﾏﾙ.ﾆﾄﾘﾙ) 8 SEAL WASHER  8S 1 W
(TB=E38541)



Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260
COOLING WATER SYSTEM

Reference Fig10 ﾍﾟｰｼﾞ 10

24
29
30
31

25

20
21

22
23

32
282

13

33

27
26

1

53-1
53
42

14 15
52

42
50

18

16

19

17

48

4949A
54

42

51

58

56

63 62 63 60 61

59 50
42

5557

40

41

34 39
37
38
36

43

44



CWｼｽﾃﾑ COOLING WATER SYSTEM

Reference:Fig10 Page:10

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 121750-49110 ﾂｷﾞﾃ(ﾐｽﾞﾇｷﾊﾟｲﾌﾟ) JOINT 1
2 129001-42002 CWﾎﾟﾝﾌﾟ CMP PUMP ASSY, C.WATER 1
2- 1 129001-42003 CWﾎﾟﾝﾌﾟ CMP PUMP ASSY,COOLANT 1 N
(TB=E39207 TB1=*1999.08)
(ETB=E44619 ETB1=E44920)

13 23871-030000  ﾈｼﾞﾌﾟﾗｸﾞPT  3/8  PLUG PT3/8,SCREW 2
13- 1 23876-030000  ﾈｼﾞﾌﾟﾗｸﾞPT  3/8  PLUG PT3/8,SCREW 2 N

(TB=E39207 TB1=*1999.08)
(ETB=E44619 ETB1=E44920)

14 26106-080602 ﾂﾊﾞﾎﾞﾙﾄ  8X 60 BOLT M 8X 60 PLATED 3
15 25132-003900 Vﾍﾞﾙﾄ(ﾛ-ｴﾂｼﾞA39 V-BELT (A-39) 1
15-1 25132-003800 Vﾍﾞﾙﾄ(ﾛ-ｴﾂｼﾞA38 V-BELT (A-38) 1 N
(ETBZ=E59591)

16 129403-42380 Vﾌﾟ-ﾘ(D=110) V-PULLEY(D=110) 1
17 129436-44740 ﾌｱﾝ  D410 FAN,COOLING 1
18 121267-44760 ｽﾍﾟ-ｻ     (ﾌﾞﾗﾂｸ:12) SPACER 1
19 26014-060302 ﾎﾞﾙﾄ(ﾋﾗ+ﾊﾞﾈ 6X 30 BOLT W/WASHER 6X 30 4
20 129350-49560 ｻ-ﾓｽﾀﾂﾄｶﾊﾞ- COVER, THERMOSTAT 1
21 129795-49551 PK(ｻ-ﾓｽﾀﾂﾄｶﾊﾞ-)(ﾉﾝｱｽ GASKET, (NON-ASB.) 1
22 129155-49800 ｻ-ﾓｽﾀﾂﾄ(71ﾟC) THERMOSTAT 1
22-1 129574-49800 ｻ-ﾓｽﾀﾂﾄ(82 THERMOSTAT 1 N
(ETB=60245 ETB1=E60841)
(ETBZ=60350)

22-2 129457-49800 ｻ-ﾓｽﾀﾂﾄ(82 THERMOSTAT 1 N
(ETB=63829 ETB1=E64070)
(ETBZ=64159)

22-3 129457-49801 ｻ-ﾓｽﾀﾂﾄ(82 THERMOSTAT 1 N
(TB1=*2002.11)
(ETB(1)(Z)=*2002.11)

23 129150-49811 PK(ｻ-ﾓｽﾀﾂﾄ ｼﾀ)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
24 129100-49840 PK(ｻ-ﾓｽﾀﾂﾄｹ-ｽ GASKET, THERMO. CASE 1
24- 1 124395-49840 PK(ｻ-ﾓｽﾀﾂﾄｹ-ｽ GASKET, THERMO. CASE 1 N

(TB=E39207 TB1=*2000.03)
(ETB=E51081 ETB1=E51218)

25 26106-080202 ﾂﾊﾞﾎﾞﾙﾄ  8X 20 BOLT M 8X 20 PLATED 2
26 121250-44901 ｻ-ﾓｽｲﾂﾁ(110ﾟC 1ｾﾝｼｷ SWITCH, THERMO(110ﾟC 1
27 124465-44950 ﾊﾟﾂｷﾝ16 GASKET 16 1
28 129150-49360 PK 10 GASKET 10 1
29 129001-42040 ｼﾞﾖｲﾝﾄ(CW-P JOINT 1
30 24321-000300 Oﾘﾝｸﾞ 1A G 30.0 O-RING G30 1
30- 1 129486-42140 Oﾘﾝｸﾞ G 30 O-RING,CW-P 1 N

(TB=E39207 TB1=*2000.03)
(ETB=E43700 ETB1=E43720)

31 26106-080162 ﾂﾊﾞﾎﾞﾙﾄ  8X 16 BOLT M 8X 16 PLATED 3
32 119266-49350 ｻ-ﾓｾﾝｻ- SENSOR, THERMO. 1
33 129100-42020 PK(CWﾎﾟﾝﾌﾟ GASKET, C.W. PUMP 1
33- 1 129486-42021 PK(CW-P GASKET 1 N

(TB=E39207 TB1=*1999.08)
(ETB=E44619 ETB1=E44920)

34 171064-44510 ｻﾌﾞﾀﾝｸCMP SUB-TANK ASSY 1
36 121450-44531  ｷﾔﾂﾌﾟ  CAP 1
37 124450-44560  ｵｻｴ(ｵ-ﾊﾞ-ﾌﾛ-ﾊﾟｲﾌﾟ  CLAMP 1
38 121470-44581  ﾊﾟﾂｷﾝ  GASKET 1
39 23065-070225  ﾋﾞﾆﾙﾊﾟｲﾌﾟ(ｺﾞﾑ 7X 225  HOSE 7X 225 1
40 124450-44550 ﾊﾞﾝﾄﾞ(ｻﾌﾞﾀﾝｸ CLAMP, SUB-TANK 1
41 121256-44600 ﾌﾞﾗｹﾂﾄ    (ﾌﾞﾗﾂｸ:12) BRACKET, SUB-TANK 1
42 23010-038000 ﾎ-ｽﾊﾞﾝﾄﾞ  38 CLAMP 38 4
42- 1 23010-038000 ﾎ-ｽﾊﾞﾝﾄﾞ  38 CLAMP 38 2 K

(TB=E39207)
43 129150-49100 ｻﾝﾎﾟｳｺﾂｸ CMP COCK ASSY, 3-WAY 1
44 129150-49080  ﾄﾞﾚﾝｺﾂｸ  COCK, DRAIN 1
48 119032-44502 ﾗｼﾞｴ-ﾀ RADIATOR 1
49 119032-44660  ｷﾔﾂﾌﾟ ASSY  CAP ASSY 1
49A X0227108012  ﾌｱﾝｼﾕﾗｳﾄﾞ  FAN SHURAUD 1 W
(ALL=FROM 1ST)

50 23010-050000 ﾎ-ｽﾊﾞﾝﾄﾞ  50 CLAMP 50 2 W
(TB=E39207)

51 171091-44900 ｵｲﾙｸ-ﾗ- COOLER,OIL 1
52 129612-49010 CW-T(A PIPE(A), C. WATER 1
53 129612-49020 CW-T(B PIPE(B), C. WATER 1
53- 1 129612-49021 CW-T(B PIPE, C.W. 1 N

(TB=E39207)
54 119032-44591 ﾜｲﾔﾈﾂﾄ NET, WIRE 1 Z
(TB=E39207)

55 129110-44740 ﾌｧﾝ FAN COOLING 1
56 26106-060302 ﾂﾊﾞﾎﾞﾙﾄ BOLT M6X30 4
57 129132-44590 ﾜｲﾔﾈｯﾄ NET,WIRE 1
58 129953-44910 ｵｲﾙｸｰﾗｰCMP COOLER,OIL 1
59 129953-44510 ﾗｼﾞｴｰﾀ　CMP RADIATOR 1
60 119032-44660 ｷｬｯﾌﾟ　ASSY CAP ASSY 1
61 121400-44900 ﾌﾄｳｴｷﾒｲﾊﾞﾝ LABEL 1
62 119032-44670 ﾎｰｽ､ﾗﾊﾞｰ HOSE,RUBBER 1
63 119032-44680 ｸﾗﾝﾌﾟ CLAMP 2



Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260
FUEL INJECTION PUMP

Reference Fig11 ﾍﾟｰｼﾞ 11

88
39

38

19

17

18

16
50
52
51

91
84

28

56

49
48
55
47

46

15

86

80

89 77
78

8 76

79

27

93
81

102
103
85
92

75

89

1
2

90
94

41

87
82
11

9

53

54

40
83

26

104
97
98

95

37

36

32
34
35

31

33

12



FOﾌﾝｼﾔﾎﾟﾝﾌﾟ FUEL INJECTION PUMP

Reference:Fig11 Page:11

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 729612-51400 FO ﾌﾝｼﾔﾎﾟﾝﾌﾟ ASSY PUMP ASSY.,FUEL INJ. 1 (1) ﾐﾀﾞｼ NO.1,

FOﾌﾝｼﾔﾎﾟﾝﾌ
ﾊｺｳﾓｸ NO.12 
ｶﾞﾊﾞﾅ ｵ ﾌｸﾑ

2 729612-51450 FO ﾌﾝｼﾔﾎﾟﾝﾌﾟ ASSY.(ETB(1)) PUMP ASSY.,FUEL INJ.(ETB(1)) 1 (1) ﾐﾀﾞｼ NO.1,
FOﾌﾝｼﾔﾎﾟﾝﾌ
ﾊｺｳﾓｸ NO.12 
ｶﾞﾊﾞﾅ ｵ ﾌｸﾑ

8 129155-51020  ｳｴｺﾐﾎﾞﾙﾄ(ﾌｲ-ﾄﾞP)  STUD, FEED PUMP 2
9 129470-51040  ｶﾑｼﾔﾌﾄ  CAMSHAFT 1
11 122710-51090  ﾊﾝｹﾞﾂｷ  KEY 1
12 129506-51100  ﾌﾟﾗﾝｼﾞﾔCMP  PLUNGER W/BARREL 4
15 129155-51140  ﾋﾟﾝ(ﾊﾞﾚﾙﾏﾜﾘﾄﾞﾒ  PIN, BARREL LOCKING 4
16 174307-51170  ﾊﾞﾈｳｹ A(ﾌﾟﾗﾝｼﾞﾔ  RETAINER A 4
17 129155-51180  ﾌﾟﾗﾝｼﾞﾔﾊﾞﾈｳｹｶﾞﾈ  SPRING SHOE, PLUNGER 4
18 124950-51190  ﾌﾟﾗﾝｼﾞﾔｽﾌﾟﾘﾝｸﾞ  SPRING, PLUNGER 4
19 129155-51200  ﾀﾍﾟﾂﾄ ｼｸﾐ  TAPPET ASSY 4
26 129155-51270  ﾀﾍﾟﾂﾄﾏﾜﾘﾄﾞﾒ  LOCKING, TAPPET 4
27 129155-51280  Oﾘﾝｸﾞ(S6  O-RING S6 4
28 129100-51300  ﾃﾞﾘﾍﾞﾘﾊﾞﾙﾌﾞ CMP  VALVE W/SEAT, DELIV. 4
31 129155-51320  ﾊﾞﾈ(ﾃﾞﾘﾍﾞﾘﾊﾞﾙﾌﾞ  SPRING, DELIV. VALVE 4
32 129155-51340  ﾄｼﾕﾂﾍﾞﾝｵｻｴ  GUARD,DELIVERY VALVE 4
33 124550-51350  ﾊﾟﾂｷﾝ(ﾃﾞﾘﾍﾞﾘ  GASKET, DELIVERY 4
34 124550-51370  Oﾘﾝｸﾞ(ﾃﾞﾘﾍﾞﾘ  O-RING, DELIVERY 4
35 129155-51370  ﾄｼﾕﾂﾍﾞﾝｽﾄﾂﾊﾟ  STOPPER, VALVE 4
36 129155-51380  ﾏﾜﾘﾄﾞﾒ(A)  LOCKING (A) 2
37 129155-51390  ﾏﾜﾘﾄﾞﾒ(B)  LOCKING (B) 2
38 129555-51400  ﾃﾞﾌﾚｸﾀ  DEFLECTER 1
39 129155-51410  ﾄﾒﾎﾞﾙﾄ(ﾃﾞﾌﾚｸﾀ  CHECK BOLT,DEFLECTOR 1
40 129155-51420  ﾌﾟﾗｸﾞ (M16)  PLUG  (M16) 1
41 129155-51450  ﾁﾖｳｾｲﾊﾟﾂｷﾝ CMP  SHIM SET, ADJUSTING 1
46 129555-51500  ｺﾝﾄﾛ-ﾙﾗﾂｸ  RACK, CONTROL 1
47 129155-51521  ﾌﾞﾂｼﾕ (ﾗﾂｸ  BUSH, RACK 1
48 129155-51530  ｶﾝｻﾞ(ﾗﾂｸﾎｼﾞﾖSP  SPACER, AUX. SPRING 1
49 129155-51540  ﾄﾒﾜ(Cｶﾞﾀ  CIRCLIP 1
50 129155-51550  ｺﾝﾄﾛ-ﾙﾋﾟﾆｵﾝ (B  PINION, CONTROL 4
51 122117-51560  ﾄﾒﾈｼﾞ(FOｶｹﾞﾝﾊﾘﾝ  SCREW, PINION 4
51- 1 129100-51570  ﾋﾟﾆｵﾝﾖｳﾈｼﾞ  SCREW 4 N

(ALL=EXXX)
52 174307-51560  ﾋﾟﾆｵﾝ  PINION 4
52- 1 129100-51560  ﾋﾟﾆｵﾝ  PINION 4 N

(ALL=EXXX)
53 129155-51570  ﾌﾟﾗｸﾞ (M12)  PLUG  (M12) 1
54 129155-51580  Oﾘﾝｸﾞ  O-RING 1
55 129155-51591  ﾗﾂｸﾎｼﾞﾖﾊﾞﾈ  SPRING, RACK 1
56 129155-51600  ﾁﾖｳｾｲｼﾑ CMP  SHIM PACK 4
75 129555-51700  ｿｺﾌﾀ (ﾎﾝﾀｲ  COVER 1
75- 1 129555-51701  ﾎﾟﾝﾌﾟﾎﾝﾀｲｿｺﾌﾀ  COVER 1 N

(TB=E39207 TB1=*2000.01)
(ETB=E50221 ETB1=E50273)

76 129555-51710  PK (ﾎﾝﾀｲｿｺﾌﾀ  GASKET 1
76- 1 129555-51711  PK(ﾎﾝﾀｲｿｺﾌﾀ  GASKET 1 N

(TB=E39207 TB1=*2000.09)
(ETB=E56610 ETB1=E56596)
(ETBZ=E55929)

77 129555-51750  ｿｸﾌﾀ (ﾎﾝﾀｲ  COVER, SIDE 1
77- 1 129555-51751  ｿｸﾌﾀ(4CYL  COVER, SIDE 1 N

(TB=E39207 TB1=*2000.01)
(ETB=E50221 ETB1=E50273)

78 129555-51760  PK (ﾎﾝﾀｲｿｸﾌﾀ  GASKET 1
79 129155-51790  ﾗﾂｸﾏﾜﾘﾄﾞﾒ  LOCKING, RACK 1
80 129156-51910  ﾒｲﾊﾞﾝ (ﾁﾕｳｲ  LABEL, CAUTION 1
81 129155-51930  ｶﾝｻﾞ T=3.25  SPACER T=3.25 1
82 129155-51940  ｶﾝｻﾞ T=1.5  SPACER T=1.5 1
83 22190-160002  ｼ-ﾙﾜﾂｼﾔ(ｺﾏﾙ.ﾆﾄﾘﾙ)16  SEAL WASHER 16S 1
84 22217-050000  ﾊﾞﾈｻﾞｶﾞﾈ  5  SPRING WASHER  5 2
85 22217-060000  ﾊﾞﾈｻﾞｶﾞﾈ  6  SPRING WASHER  6 2
86 22351-050010  ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ 5.0AX 10  SPRING PIN 5X10 2
87 24101-063034  ﾍﾞｱﾘﾝｸﾞ 6303  BALL BEARING 1
88 24341-000160  Oﾘﾝｸﾞ 1A S 16.0  O-RING 1A S-16.0 1
89 26022-050102  ﾅﾍﾞｺﾈｼﾞ(ﾊﾞﾈ5X10  SCREW M 5X 10 11
89- 1 26022-050122  ﾅﾍﾞｺﾈｼﾞ(ﾊﾞﾈ5X12  SCREW M 5X 12 11 N

(TB=E39207 TB1=*2000.01)
(ETB=E50221 ETB1=E50273)

90 26022-060162  ﾅﾍﾞｺﾈｼﾞ(ﾊﾞﾈ6X16  SCREW M 6X 16 4
91 26116-050302  ﾎﾞﾙﾄ 5X 30  BOLT M 5X 30 PLATED 2
92 26716-060002  ﾅﾂﾄ 6  NUT 6 2
93 129155-51050  ﾀﾏｼﾞｸｳｹ(ｽﾗｽﾄ  BALL BEARING, THRUST 1
93- 1 129155-51051  ｼﾞｸｳｹ(ﾏｸﾞﾈﾂﾄﾀﾏ  RETAINER 1 N

(TB=*2002.07 TB1=*2000.07)
(ETB=E73677 ETB1=E73826)
(ETBZ=E73830)

94 129155-51060  ｶﾑｼﾞｸｻﾎﾟ-ﾄ  CAM SHAFT SUPPORT 1
95 129208-54500   ﾌﾗﾝｼﾞ   FLANGE ASSY(ETB(1)) 1
97 22217-120000   ﾜｯｼｬｽﾌﾟﾘﾝｸﾞ   SPRING WASHER(ETB(1)) 1
98 26716-120002   ﾅｯﾄ   NUT(ETB(1)) 1
102 129155-52050  ﾊﾟﾂｷﾝ (ﾄﾘﾂｹ  GASKET 1
103 129100-52200  ｶﾊﾞ-(ﾌﾝｼﾔｼﾞｷﾏﾄﾞ)  COVER 1
104 129208-51060  ｻﾎﾟｰﾄ  SUPPORT 1



Engine for TB145  4TNE88-(E)TB(1)(Z)  S/N 14510004-14513260
GOVERNOR

Reference Fig12 ﾍﾟｰｼﾞ 12

70 78

66

79
80 62
73
62 108
108-1

57 23

58
6
7

68
60

71

69

65

61

115

23

58-1

111

113 80-1
108A
73A
62
108-1

108B
62

16
107
19

5

77
77-1

32

32

1-31
46-1

11
11-1

5667

8
9
10

24

7275
74

64
4632

59
64

25

63
73
15
105
106

25

31

30

2

76

32

81



ｶﾞﾊﾞﾅ GOVERNOR

Reference:Fig12 Page:12

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考

2 129155-51280  Oﾘﾝｸﾞ(S6  O-RING S6 1
5 129052-61050  ﾊﾟﾂｷﾝ (ｶﾞﾊﾞﾅｹ-ｽ  PACKING 1
6 129052-61060  ｶﾞﾊﾞﾅｹ-ｽﾌﾀ  COVER 1
7 129052-61070  ﾊﾟﾂｷﾝ (ｹ-ｽﾌﾀ  PACKING 1
8 129155-61120  ﾘﾝｸ L=30(ﾏ-ｸ 0  LINK L=30(MARK 0 1 (1) ｾﾝﾀｸｼﾖｳﾌﾞﾋﾝ: 

ｼｷﾍﾞﾂｷｺﾞｳ ｵ 
ｶｸﾆﾝﾉｳｴ 
ﾁﾕｳﾓﾝﾈｶﾞｲﾏｽ. 
(ｲﾗｽﾄ ｻﾝｼﾖｳ)

9 129155-61130  ﾘﾝｸ L=31(ﾏ-ｸ 1  LINK L=31(MARK 1 1 (1) ｾﾝﾀｸｼﾖｳﾌﾞﾋﾝ: 
ｼｷﾍﾞﾂｷｺﾞｳ ｵ 
ｶｸﾆﾝﾉｳｴ 
ﾁﾕｳﾓﾝﾈｶﾞｲﾏｽ. 
(ｲﾗｽﾄ ｻﾝｼﾖｳ)

10 129155-61140  ﾘﾝｸ L=30.5 (ﾏ-ｸ 05)  LINK L=30.5(MARK 05) 1 (1) ｾﾝﾀｸｼﾖｳﾌﾞﾋﾝ: 
ｼｷﾍﾞﾂｷｺﾞｳ ｵ 
ｶｸﾆﾝﾉｳｴ 
ﾁﾕｳﾓﾝﾈｶﾞｲﾏｽ. 
(ｲﾗｽﾄ ｻﾝｼﾖｳ)

11 129155-61201  ｶﾞﾊﾞﾅｳｴｲﾄ CMP  WEIGHT ASSY,GOVERNOR 1
11-1 129486-61200  ｶﾞﾊﾞﾅｳｴｲﾄ CMP  WEIGHT ASSY,GOVERNOR 1 S
(ETB=E45989 ETB1=E46180)

11-2 129155-61202  ｶﾞﾊﾞﾅｳｴｲﾄ CMP  WEIGHT ASSY,GOVERNOR 1 R
(TB=E39207 TB1=*2000.01)

11-3 129486-61201  ｶﾞﾊﾞﾅｳｴｲﾄ CMP  WEIGHT ASSY,GOVERNOR 1 R
(ETB=E48864 ETB1=E50273

15 129155-61341  ｽﾘ-ﾌﾞ  SLEEVE 1 (2) ｾﾝﾀｸｼﾖｳﾌﾞﾋﾝ.
16 129100-61400  ｺﾝﾄﾛ-ﾙﾚﾊﾞｼﾞｸCMP  SHAFT ASSY, CONTROL 1
19 129155-61430  ｶﾝｻﾞ(ｺﾝﾄﾛ-ﾙﾚﾊﾞ ｼﾞｸ  SPACER, SHAFT 1
23 129155-61450  ｶｲﾃﾝｾｲｹﾞﾝﾎﾞﾙﾄ  BOLT, REVOL. LIMIT 1
24 129155-61460  ｱｲﾄﾞﾙｾｲｹﾞﾝﾎﾞﾙﾄ  BOLT, IDLE LIMIT 1
25 129155-61480  ｶﾝｻﾞ COMP  SPACER ASSY 2
30 129052-61390  ｼﾔﾌﾄ(ｶﾞﾊﾞﾅﾚﾊﾞ  SHAFT, GOV. LEVER 1
31 129052-61500  ｶﾞﾊﾞﾅﾚﾊﾞ- CMP  LEVER ASSY,GOVERNOR 1
31- 1 119908-61501  ｶﾞﾊﾞﾅﾚﾊﾞ- CMP  LEVER ASSY,GOVERNOR 1 R

(TB=E39207 TB1=*2000.07)
(ETB=E54741 ETB1=E54736)

32 174307-51700   ｼﾑｾﾂﾄ(ﾁﾖｳｾｲﾖｳ   SHIM SET 2
46 129052-61540   ｾﾂﾄｽﾌﾟﾘﾝｸﾞ(Gﾚﾊﾞ-   SPRING 1
46- 1 129486-61540   ｾﾂﾄｽﾌﾟﾘﾝｸﾞ   SPRING, SET 1 S

(TB=E39207 TB1=*2000.03)
(ETB=E51081 ETB1=E51218)

56 119660-61901  ﾇｹﾄﾞﾒ  RETAINER, SHAFT 1
57 129155-61950  ｻﾞﾂｷ B(ﾌｳｲﾝ  BOLT, WASHER BASED 1
58 124550-66370  ﾄﾒﾅﾂﾄ 6 (ﾂﾂﾞﾘｱﾅ  LOCK NUT M 6 1
58- 1 129209-61370  ﾅﾂﾄ(ARB  NUT M6 1 S

(TB=E*2000.06 TB1=*2000.06)
(ETB=E72919 ETB1=E73826)
(ETBZ=E73172)

59 22117-040000  ｻﾞｶﾞﾈ(ｺﾏﾙ 4  WASHER  4 1
60 22190-060002  ｼ-ﾙﾜﾂｼﾔ(ｺﾏﾙ.ﾆﾄﾘﾙ) 6  SEAL WASHER  6S 1
60- 1 22190-060003  ｼ-ﾙﾜﾂｼﾔ(ﾏﾙ   6  WASHER,SEAL  6 1 N

(TB=E36807)
61 22190-100002  ｼ-ﾙﾜﾂｼﾔ(ｺﾏﾙ.ﾆﾄﾘﾙ)10  SEAL WASHER 10S 1
62 22190-120002  ｼ-ﾙﾜﾂｼﾔ(ｺﾏﾙ 12  SEAL WASHER 12 2
63 22287-120000  ｽ-ﾊﾟ-ﾛﾂｸｻﾞｶﾞﾈ 12  WASHER 12 1
64 22372-040000  ｽﾅﾂﾌﾟﾋﾟﾝJASO  4  SNAP PIN  4 2
65 23887-100002  6ｶｸﾌﾟﾗｸﾞ 10  PLUG 10 1
66 24341-000280  Oﾘﾝｸﾞ 1A S 28.0  O-RING 1A S-28.0 1
67 26106-060102  ﾂﾊﾞﾎﾞﾙﾄ M 6X 10  BOLT M 6X 10 PLATED 1
68 26106-060102  ﾂﾊﾞﾎﾞﾙﾄ M 6X 10  BOLT M 6X 10 PLATED 1
69 26106-060102  ﾂﾊﾞﾎﾞﾙﾄ M 6X 10  BOLT M 6X 10 PLATED 4
70 26106-060142  ﾂﾊﾞﾎﾞﾙﾄ  6X 14  BOLT M 6X 14 PLATED 2
71 26106-060202  ﾂﾊﾞﾎﾞﾙﾄ  6X 20  BOLT M 6X 20 PLATED 6
72 26756-060002  ﾄﾒﾅﾂﾄ 6  LOCK NUT 6 1
73 26776-120002  ﾄﾒﾅﾂﾄ(ﾎｿ 12  LOCK NUT M12 PLATED 2
73- 1 26776-120002  ﾄﾒﾅﾂﾄ(ﾎｿ 12  LOCK NUT M12 PLATED 1 K

(TB=*2001.09 TB1=*2001.09)
(ETB=E66880 ETB1=E70363)
(ETBZ=E67520)

73A 26736-120002  ﾅﾂﾄ(ﾎｿ 12  NUT M12 1 W
(TB=*2001.09 TB1=*2001.09)
(ETB=E66880 ETB1=E70363)
(ETBZ=E67520)

74 26366-080002  ﾂﾊﾞﾂｷﾅﾂﾄ 8  NUT M 8 1
75 129100-61440  ｺﾝﾄﾛ-ﾙﾚﾊﾞ-  LEVER, CONTROL 1
76 129100-61650  FOｿﾞｳﾘﾖｳﾊﾞﾈ  SPRING, FUEL CONTROL 1
77 129489-61700  ｶﾞﾊﾞﾅｽﾌﾟﾘﾝｸﾞ  SPRING, GOVERNOR 1
77-1 129486-61710  ｶﾞﾊﾞﾅｽﾌﾟﾘﾝｸﾞ  SPRING, GOVERNOR 1 S
(ETB=E44619 ETB1=E44920)

78 119285-77951  ｿﾚﾉｲﾄﾞ  SOLENOID 1
78- 1 119285-77952  ｽﾄﾂﾌﾟｿﾚﾉｲﾄﾞ  SOLENOID, STOP 1 N

(TB=*2001.03 TB1=*2001.03)
(ETB=E62124 ETB1=E62868)
(ETBZ=E62133)

79 26687-120002  ﾌｸﾛﾅﾂﾄ(ﾀｶﾎｿ 12  CAP NUT M12 1
80 129100-61930  ﾌｸﾛﾅﾂﾄ  CAP NUT 1
80-1 129209-61930  ﾌｸﾛﾅﾂﾄ  CAP NUT 1 S
(ETB=E69297 ETB1=E70363)
(ETBZ=E69220)

81 129132-61550  ｱﾝｸﾞﾗｲﾋ CMP  ANGLEICH ASSY 1
105 129155-61350  ｽﾘ-ﾌﾞ(ﾁﾖｳｾｲﾖｳ)  SLEEVE 1 (2) ｾﾝﾀｸｼﾖｳﾌﾞﾋﾝ.



ｶﾞﾊﾞﾅ GOVERNOR

Reference:Fig12 Page:12

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
106 129155-61360  ｽﾘ-ﾌﾞ(ﾁﾖｳｾｲﾖｳ)  SLEEVE 1 (2) ｾﾝﾀｸｼﾖｳﾌﾞﾋﾝ.
107 129155-61830  Oﾘﾝｸﾞ (S10  O-RING S10 1
108 129155-61470  FOｾｲｹﾞﾝﾎﾞﾙﾄ  BOLT, FUEL CONTROL 1
108-1 120323-61470  ｾｲｹﾞﾝﾎﾞﾙﾄ  BOLT, CONTROL 1 S

(ETB=E45989 ETB1=E46180)
108A 129209-61970  ﾌﾟﾚｰﾄ  PLATE 1
(ETB=E69297 ETB1=E70363)
(ETBZ=E69220)

108B 23414-120016  ﾊﾟｯｷﾝ  GASKET 12 1 W
(ETB=E69297 ETB1=E70363)
(ETBZ=E69220)

111 129209-61940 ｹｰｽ CASE ASSY 1 W
(ETB=E69297 ETB1=E70363)
(ETBZ=E69220)

113 24311-000150  Oﾘﾝｸﾞ  O-RING 1 W
(ETB=E69297 ETB1=E70363)
(ETBZ=E69220)

115 119285-66650 ｷﾔｯﾌﾟ CAP 1 W
(ETB=E69297 ETB1=E70363)
(ETBZ=E69220) (3)  ﾎﾖｳﾌﾞﾋﾝﾃﾞｽ.  

* ｺﾉｺｳﾓｸ(ｶﾞﾊﾞﾅ 
ASSY)ﾊFIG.11 
FOﾌﾝｼﾔﾎﾟﾝﾌﾟ ﾆ 
ﾌｸﾐﾏｽ.

Product: Takeuchi TB145 Mini Compact Excavator Parts Manual(Book No.BK3Z009)
Full Download: https://www.arepairmanual.com/downloads/takeuchi-tb145-mini-
compact-excavator-parts-manualbook-no-bk3z009/

Sample of manual. Download All 90 pages at:
https://www.arepairmanual.com/downloads/takeuchi-tb145-mini-compact-excavator-parts-manualbook-no-bk3z009/

https://www.arepairmanual.com/downloads/takeuchi-tb145-mini-compact-excavator-parts-manualbook-no-bk3z009/
https://www.arepairmanual.com/downloads/takeuchi-tb145-mini-compact-excavator-parts-manualbook-no-bk3z009/

